
 

Test report         Item No: SDHL2503000334201PA                                         Date: 24th March.2025                                              

Test Item: Water Vapor Transmission Rate (WVTR) 

Test sample: Paper 

Test Method:  GB/T 1037-2021 

Test Condition:  

Sample A: thickness 0,095mm 

Sample B: thickness 0,095mm 

Transmission area: 0,003295m 2 

Method: Weight Gain Method (Desiccant Method) 

Condition B: (38+/-0,5) o C, 90+/-2 %RH  

Laboratory Environmental Condition:  (23+/-2) o C, 50+/-2 %RH 

Test result :  

Sample Test Item Test Result 
A Water Vapor Transmission Rate (WVTR) 

 
22,3g/(m2.24h) 

B 27,0g/(m2.24h) 
Note: 

1. Test sample is cut from the middle area  
2. Re-coated side is face to high humidity chamber  

Sample picture  

 

 

 

 

 

 

 

 



 

 

Test equipment information  

Equipment Item Item Code Calibration Date Next Calibration 
Date 

Environmental 
Stress Cracking 

Tester 

6947.000/ME-
16G 

GZMR-PL-E118 2024-09-11 2025-09-10 

Electronic 
balance 

XPE204 GZMR-PL-E004-
06 

2027-04-15 2025-04-14 

 

Note: 

1. The test was conducted by SGS Guangzhou Branch 
2. The test report is only used for customer research, teaching, internal quality control, 

product development and other purposes, and is for internal reference. 
 

************ 
End of report 

 
 
 
 
 
 
 
 
 



 

Test report         Item No: SDHL2503000334101PA                                         Date: 21th March.2025                                              

Test Item: Paper and paperboard tensile strength test, constant speed tensile method 
(20mm/min) (GB/T 12914-2018) 

Test information: 

Sample quantity:   20 

Sample item:           Paper 

Sample size:            15mm x220mm 

Constant speed:    20mm/min 

Sample clamping distance:   180mm 

Test direction:  vertical & horizontal 

 Laboratory Environmental Condition:  23,1 o C, 48,5 %RH 

Test instrument:   Vertical computer tensile tester, Item No: ZB-L300, CODE: SD-HG-E-301 

Test result:  

Sample 
Item 

 

Test Item Sample 
Item 

Test Result 
Tensile 

strength 
kN/m 

Elongation 
 

% 

Energy 
absorption 

J/m2 

Tensile 
strength 

kN/m 

Elongation 
 

% 

Energy 
absorption 

J/m2 
#1 5,079 8,15 251,2 #11 3,146 9,22 214,3 
#2 4,994 7,41 225,8 #12 3,399 10,3 225,7 
#3 5,587 7,85 225,8 #13 3,253 9,37 229,8 
#4 4,448 6,91 189,3 #14 2,839 7,11 157,7 
#5 5,444 8,33 203,0 #15 3,139 9,52 221,0 
#6 6,037 8,54 287,2 #16 2,785 7,74 165,1 
#7 3,101 3,67 124,5 #17 3,199 9,81 239,8 
#8 4,408 6,96 190,9 #18 3,300 9,37 220,7 
#9 3,400 5,39 155,4 #19 3,031 8,48 191,1 

#10 4,989 7,62 231,8 #20 3,299 9,70 169,7 
Average 

value 
4,71 7,1 200 Average 

value  
3,14 9,1 203 

 

Standard deviation:0,95 kN/m (vertical) 

Standard deviation :0,20kN/m (horizontal)  


